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Applicant : CARPENTERS MANUFACTORY LIMITED

Address: HUANG JIN JI INDUSTRIAL ZONE, SHANG JIE VILLAGE, QI SHI TOWN, DONG

GUAN CITY, GUANG DONG PROVINCE, P.R.CHINA

The following sample(s) and sample information was/were submitted and identified by client as:

Sample Name: Triangle Mirror Tent
Model/Style/ltem #: ME19608
Labeled Age Grading: 3+

Requested Age Grading: 3,

Tested Age Grading: 3+
Receiving Date: 19-Aug-2022
Test Period: From 19-Aug-2022 to 31-Aug-2022

Add Information: -

* % %k ok k k% %k k% & k% % % % % x xPlease refer to the following page for detailed results * % % % % % % % % % % % % % % % %

Tim Qi

(Technical Director)
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Test Summary:
# Test Iltem(s) Reference Standard/Method Result
1| Safety of Toys: Mechanical and Physical Properties | EN 71-1:2014+A1:2018 PASS
2| Safety of Toys: Flammability EN 71-2:2020 PASS
3| Safety of Toys: Migration of Certain Elements EN 71-3:2019+A1:2021 PASS
Phthalate content (DIBP. DEHP. DBP. BBP. ] ]
4| DINP. DIDP . DNOP) -ltem 51&52 of Annex XVII Eggrﬁzidzgg%%ﬁ% 62321-8:2017, PASS
of REACH Regulation (EC) 1907/2006.
5 Cadmium content -ltem 23 of Annex XVII of REACH | IEC 62321-5:2013, PASS
Regulation (EC) 1907/2006 determined by AAS
6| Mechanical and Physical Propertie ASTM F963-17 PASS
7 | Flammability of Solids 16 CFR 1500.44 / ASTM F963-17, A5 PASS
8 Soluble Migrated Elements ASTM F963-17, determined by PASS
ASTM F963-17 ICP-OES
CPSC-CH-E1001-08.3 (Metal Substrate),
9 Lead Content (Pb) CPSC-CH-E1002-08.3 (Non-metal PASS
ASTM F963-17 Substrate), CPSC-CH-E1003-09.1
(Surface Coating), determined by AAS
CPSC-CH-E1001-08.3 (Metal Substrate),
10 Lead Content (Pb) CPSC-CH-E1002-08.3 (Non-metal PASS
CPSIA H.R. 4040 Sec. 101 Substrate), CPSC-CH-E1003-09.1
(Surface Coating), determined by AAS
Phthalates (DIBP, DBP, DPENP, DHEXP, BBP,
11 DEHP, DCHP, DINP)-Consumer Product Safety CPSC-CH-C1001-09.4, Solvent extract PASS
Improvement Act of 2008(H.R. 4040) & H.R.2715 and determined by GC/MS
amendment &16 CFR Part 1307
Phthalates (DIBP, DBP, DPENP, DHEXP, BBP, CPSC-CH-C1001-09.4, Solvent extract
12| DEHP, DCHP, DINP) and determined by GC/MS PASS
- CPSIA H.R. 4040 Sec. 108 y
. . . SOR/2011-17
13| Mechanical and Physical Properties (Except Clause 3) PASS
14 | Flammability SOR/2011-17 PASS
Canada Product safety reference manual
15 Lead Content (Pb) and Mercury Content (Hg) Book 5- Laboratory policies and PASS
SOR/2011-17 procedures Part B: Test Methods Section,
Method C-03: 2018&Method C-07:2019
Canada Product safety reference manual
16 Soluble Migrated Elements Book 5- Laboratory policies and PASS
SOR/2011-17 procedures Part B: Test Methods Section,
Method C-03: 2018
Canada health - Product Safety
Reference Manual, Book 5 - Laboratory
17 g?)tlg%%t,leggggp BBP, DEHP, DNOP, BINPSLIPR) Policies and Procedures Part B: Test PASS
Methods Section. Method C-34:2018,
Solvent extract and determined by GC/MS
18 Mechanical and Physical Propertie - Australian/New AS/NZS I1SO 8124.1:2019 PASS

Zealand Standard on Safety of Toys
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19| Fammability g;?;irgﬁo )f;“s"a”a”/ New zealand | As/Nzs 8124.2:2016 PASS
20 Soluble elements Content- Australian/New Zealand | AS/NZS ISO 8124.3:2021,determined by PASS
Standard on Safety of Toys ICP
21| Phthalates content- As Client’ s Requirement (CSI(D:?I\(A}éCH-C1OO1-09.4, determined by RESSELIIELT
22| Lead Content (Pb) - 16 CFR 1303 85;&5%5&?&?&2%Lgsxgasce PASS
Result:
1. Safety of Toys: Mechanical and Physical Properties — EN 71-1:2014+A1:2018 PASS
Clause Parameter Results
4 General requirements
4.1 Material cleanliness Pass
4.2 Assembly Pass
4.3 Flexible plastic sheeting NA
4.4 Toy bags NA
4.5 Glass NA
4.6 Expanding materials NA
4.7 Edges Pass
4.8 Points and metallic wires Pass
4.9 Protruding parts NA
4.10 Parts moving against each other NA
411 Mouth-_actuated toys and other toys intended to NA
be put in the mouth
4.12 Balloons NA
413 Cords of toy kites and other flying toys NA
4.14 Enclosures NA
4.15 Toys intended to bear the mass of a child Pass
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4.16 Heavy immobile toys NA
417 Projectile toys NA
4.18 Aquatic toys and inflatable toys NA
4.19 Percussion caps specifically designed for use in NA

toys and toys using percussion caps

4.20 Acoustics NA
4.21 Toys containing a non-electrical heat source NA
4.22 Small balls NA
4.23 Magnets NA
4.24 Yo-yo balls NA
4.25 Toys attached to food NA
4.26 Toy disguise costumes NA
4.27 Flying toys NA
5 Toys intended for children under 36 months

5.1 General requirement NA
5.2 Soft-filled toys and soft-filled parts of a toy NA
5.3 Plastic sheeting NA
54 Cords, chains and electrical cables in toys NA
5.5 Liquid-filled toys NA
56 tS();;/ied limitation of electrically-driven ride-on NA
5.7 Glass and porcelain NA
5.8 Shape and size of certain toys NA
5.9 Toys comprising monofilament fibres NA
5.10 Small balls NA
5.1 Play figures NA
512 Hemispheric-shaped toys NA
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5.13 Suction cups NA
514 ::gipr)]sd tirr:teerr:gées to be worn fully or partially NA
5.15 Sledges with cords for pulling NA
6 Packaging NA
7 Warnings, markings and instructions for use
7.1 General Pass
7.2 Toys not intended for children under 36 months Pass
7.3 Latex balloons NA
7.4 Aquatic toys NA
7.5 Functional toys NA
7.6 Hazardous sharp functional edges and points NA
7.7 Projectile toys NA
7.8 Imitation protective masks and helmets NA
7.9 Toy kites NA
710 Roller skates,_ inline skates, skateboards and NA

certain other ride-on toys
711 Toys otherwise intended to be strung across a NA
cradle, cot, or perambulator
712 Liquid-filled teethers NA
713 E)(;rscussion caps specifically designed for use in NA
7.14 Acoustics NA
7.15 Toy bicycles NA
7.16 Toys intended to bear the mass of a child NA
717 Toys comprising monofilament fibres NA
7.18 Toy scooters NA
7.19 Rocking horses and similar toys NA
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7.20 Magnetic / electrical experimental sets NA
721 Toys with electrical cables exceeding 300 mm NA

in length
799 Toys with cords or chains intended for children NA

' of 18 months and over but under 36 months

7923 Toys intended to be attached to a cradle, cot or NA
perambulator

7.24 Sledges with cords for pulling NA

7.25 Flying toys NA

7.26 Improvised projectiles NA

Remark(s): NA = Not Applicable

2. Safety of Toys: Flammability — EN 71-2:2020 PASS

Clause Parameter Results

4.1 General requirements Pass

4.2 Toys to be worn on the head NA
Toy disguise costumes and toys intended to be

4.3 SN NA
worn by a child in play

4.4 Toys intended to be entered by a child NA

4.5 Soft-filled toys NA

Remark(s): NA =

Not Applicable
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3. Safety of Toys: Migration of Certain Elements

EN 71-3:2019+A1:2021

General elements determined by ICP-MS

Chromium(VI) determined by IC-ICP-MS

Organic tin determined by GC-MS

Material
Compound Category IlI" (nl;lgr;‘I::;) (mI;III(g)
1 2 4
1 | Aluminum (Al) N.D. N.D. 12 28130 10
2 | Antimony (Sb) N.D. N.D. N.D. 560 2
3 Arsenic(As) N.D. N.D. N.D. 47 0.2
4 | Barium(Ba) N.D. N.D. N.D. 18750 10
5 | Boron (B) N.D. N.D. N.D. 15000 10
6 | Cadmium (Cd) N.D. N.D. N.D. 17 0.01
7 | Chromium (lIl) (Cr) N.D. N.D. N.D. 460 1.0
8 | Chromium (VI) (Cr) N.D. N.D. N.D. 0.053 0.005
9 | Cobalt (Co) N.D. N.D. N.D. 130 0.2
10 | Copper (Cu) N.D. N.D. N.D. 7700 10
11 | Lead(Pb) N.D. N.D. N.D. 23 0.1
12 | Manganese (Mn) N.D. 42 N.D. 15000 10
13 | Mercury (Hg) N.D. N.D. N.D. 94 0.2
14 | Nickel (Ni) N.D. N.D. N.D. 930 1.0
15 | Selenium(Se) N.D. N.D. N.D. 460 1.0
16 | Strontium (Sr) N.D. N.D. N.D. 56000 10
17 | Tin (Sn) N.D. N.D. N.D. 180000 4.9
18 | Organic tin (Sn) N.D. N.D. N.D. 1272 0.05 ™2
19 | Zinc (Zn) 205 12 N.D. 46000 10
Conclusion PASS PASS PASS - -
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Remark(s): (a) mg/kg: milligram per kilogram = part per million = ppm

(b) RL: Report limit
(c) N.D.: Not detected (result is less than RL)
*1: Categories of various materials:

Category I: Dry, brittle, powder like or pliable material

Category IlI: Liquid or sticky material
Category lll: Scraped-off material
*2: Expressed as soluble Tributyltin.

4. Phthalate content (DIBP. DEHP. DBP. BBP. DINP. DIDP . DNOP) -Item 51& 52 of Annex XVII of

REACH Regulation (EC) 1907/2006
EN 14372:2004 & IEC 62321-8:2017, determined by GC-MS

Compound Material Limit RL
0, 0,
1 2 3 4 (%) (%)
Dibutyl Phthalate
1 DBP CASH 84-74-2 N.D. N.D. N.D. N.D. - 0.005
Benzylbutyl Phthalate
2 BBP CASH 85687 N.D. N.D. N.D. N.D. - 0.005
Bis-(2-ethylhexyl)Phthalate
3 DEHP CASH 117.81-7 N.D. N.D. N.D. N.D. - 0.005
Diisobutyl phthalate
4 DIBP CASH# 84-69-5 N.D. N.D. N.D. N.D. - 0.005
Di-n-octyl phthalate
5 DNOP CASH 117.84-0 N.D. N.D. N.D. N.D. - 0.005
Di-iso-nonyl phthalate
6 DINP CASH# 28553-12-0 N.D. N.D. N.D. N.D. - 0.005
Diisodecyl phthalate
7 DIDP CASH 26761-40-0 N.D. N.D. N.D. N.D. - 0.005
8 Sumof1,2,3&4 N.D. N.D. N.D. N.D. N.D. -
9 Sumof5,6&7 N.D. N.D. N.D. N.D. N.D. -
Conclusion PASS PASS PASS PASS - -
Remark(s): (a) RL: Report limit
(b) N.D.: Not detected (result is less than RL)
5. Cadmium content - Item 23 of Annex XVII of REACH Regulation (EC) 1907/2006
IEC 62321-5:2013, determined by AAS
C— Material Limit RL
1 3 (mg/kg) | (mglkg)
Cadmium (Cd)
1 OASHTA40-43.9 N.D. N.D. 1000 10
Conclusion PASS PASS - -
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C— Material Limit RL
2 4 (mg/kg) | (mglkg)
1| Cadmium (Cd) N.D. N.D. 100 10
Conclusion PASS PASS - -
Remark(sk Ei; ELDR m(t)régtrgictted (result is less than RL)
6. Mechanical and Physical Properties — ASTM F963-17 PASS
Clause Parameter Results
4 Safety Requirements
4.1 Material Quality Pass
4.2 Flammability NA
4.4 Electrical / Thermal Energy NA
4.5 Sound-Producing Toys NA
4.6 Small Objects Pass
4.7 Accessible Edges Pass
4.8 Projections NA
4.9 Accessible Points Pass
410 Wires or Rods NA
4.11 Nails and Fasteners Pass
412 Plastic Film NA
413 Folding Mechanisms and Hinges NA
4.14 Cords, Straps, and Elastics NA
4.15 Stability and Over-Load Requirements Pass
4.16 Confined Spaces NA
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417 Wheels, Tires, and Axles NA
4.18 Holes, Clearance, and Accessibility of Mechanisms NA
419 Simulated Protective Devices NA
4.20 Pacifiers NA
4.21 Projectile Toys NA
4.22 Teethers and Teething Toys NA
4.23 Rattles NA
4.24 Squeeze Toys NA
4.26 Toys Intended to be Attached to a Crib or Playpen NA
4.27 Stuffed and Beanbag-Type Toys NA
4.28 Stroller and Carriage Toys NA
4.29 Art Materials NA
4.30 Toy Gun Marking NA
4.31 Balloons NA
4.32 Certain Toys with Nearly Spherical Ends NA
4.33 Marbles NA
4.34 Balls NA
4.35 Pompoms NA
4.36 Hemispheric-Shaped Objects NA
4.37 Yo Yo Elastic Tether Toys NA
4.38 Magnets NA
4.39 Jaw Entrapments in Handles and Steering Wheels NA
4.40 Expanding Materials NA
4.41 Toy Chests NA
5 Labeling Requirements
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5.1 Federal Government Requirements NA
5.2 Age Grading Labeling Pass
5.3 Safety Labeling Requirements Pass
54 Aquatic Toys NA
5.5 Crib and Playpen Toys NA
5.6 Mobiles NA
5.7 Stroller and Carriage Toys NA
5.8 Toys Intended to be Assembled by an Adult Pass
5.9 Simulated Protective Devices NA
5.10 Toys with Functional Sharp Edges or Points NA
5.11 Small Objects, Small Balls, Marbles, and Balloons NA
5.12 Toy Caps NA
5.13 Art Materials NA
5.14 Electric Toys NA
5.16 Promotional Materials NA
5.17 Magnets NA
6 Instructional Literature
6.1 Definition and Description Pass
6.2 Crib and Playpen Toys NA
6.3 Mobiles NA
6.4 Toys Intended to be Assembled by an Adult NA
6.7 Toys in Contact with Food NA
6.8 Toy Chests NA
7 Producer’s Markings Pass
8 Test Methods
8.5 Normal Use Testing Pass
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8.6 Abuse Testing Pass
8.7 Impact Tests Pass
8.8 Torque Tests for Removal of Components Pass
8.9 Tension Tests for Removal of Components Pass
8.10 Compression Tests Pass

Remark(s): NA = Not Applicable

7. Flammability of Solids — 16 CFR 1500.44 /| ASTM F963-17, A5 PASS

Clause Parameter Results

16 CFR 1500.44 / ASTM

F963-17, A5 Flammability Pass

8. Soluble Migrated Elements
ASTM F963-17, determined by ICP-OES

C— Material Limit RL
1 2 4 (mgl/kg) | (mglkg)
1 | Antimony (Sb) N.D. N.D. N.D. 60 5
2 | Arsenic (As) N.D. N.D. N.D. 25 2
3 | Barium (Ba) N.D. N.D. N.D. 1000 5
4 | Cadmium (Cd) N.D. N.D. N.D. 75 5
5 Chromium (Cr) N.D. N.D. N.D. 60 5
6 | Lead (Pb) N.D. N.D. N.D. 90 5
7 Mercury (Hg) N.D. N.D. N.D. 60 5
8 | Selenium (Se) N.D. N.D. N.D. 500 5
Conclusion PASS PASS PASS - -

Remark(s): (a) mg/kg: milligram per kilogram
(b) RL: Report limit
(c) N.D.: Not detected (result is less than RL)
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Lead Content (Pb) - ASTM F963-17
CPSC-CH-E1001-08.3 (Metal Substrate), CPSC-CH-E1002-08.3 (Non-metal Substrate), CPSC-CH-E1003-09.1 (Surface Coating),

determined by AAS

S Material Limit RL
1 (mg/kg) | (mglkg)
Lead (Pb) N.D. 90 10
Conclusion PASS - -
S Material Limit RL
2 4 5 (mglkg) | (mglkg)
Lead (Pb) N.D. N.D. N.D. 100 10
Conclusion PASS PASS PASS - -

Remark(s): (a) mg/kg: milligram per kilogram

(b) RL: Report limit

(c) N.D.: Not detected (result is less than RL)

Lead Content (Pb) — CPSIA H.R. 4040 Sec. 101

CPSC-CH-E1001-08.3 (Metal Substrate), CPSC-CH-E1002-08.3 (Non-metal Substrate), CPSC-CH-E1003-09.1 (Surface Coating),

determined by AAS

C— Material Limit RL
1 (mglkg) | (mglkg)
Lead (Pb) N.D. 90 10
Conclusion PASS - -
C— Material Limit RL
2 4 5 (mglkg) | (mglkg)
Lead (Pb) N.D. N.D. N.D. 100 10
Conclusion PASS PASS PASS - -

Remark(s): (a) mg/kg: milligram per kilogram
(b) RL: Report limit
(c) N.D.: Not detected (result is less than RL)
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11. Phthalates (DIBP, DBP, DPENP, DHEXP, BBP, DEHP, DCHP, DINP)-Consumer Product Safety

Improvement Act of 2008(H.R. 4040) & H.R.2715 amendment &16 CFR Part 1307.
CPSC-CH-C1001-09.4, Solvent extract and determined by GC/MS

Combound Material Limit RL

p 4 (%) (%)
Diisobutyl phthalate

1 | DIBP | Chotgados N.D. 0.1 0.005
Dibutyl phthalate

2 |DBP | chedgaran N.D. 0.1 0.005
Di-n-pentyl Phthalate

3 | DPENP | caehiaia0 N.D. 0.1 0.005
Di-n-hexyl Phthalate

4 | DHEXP | Chss o4 753 N.D. 0.1 0.005
Benzyl butyl phthalate

5 |BBP | casdssesy N.D. 0.1 0.005
Bis (2-ethylhexyl)

6 | DEHP | phthalate N.D. 0.1 0.005
CAS# 117-81-7
Dicyclohexly Phthalate

7 | DCHP | cabsgaply N.D. 0.1 0.005
Di-iso-nonyl phthalate

8 DINP CAS# 28553-12-0,68515- N.D. 0.1 0.005
48-0

Conclusion PASS - -

Remark(s): (a) RL: Report limit
(b) N.D.: Not detected (result is less than RL)

12. Phthalates (DIBP, DBP, DPENP, DHEXP, BBP, DEHP, DCHP, DINP) - CPSIA H.R. 4040 Sec. 108
CPSC-CH-C1001-09.4, Solvent extract and determined by GC/MS

Material
Compound Limit (%) RL (%)
1 2 4
1 | DIBP | gheobpaphinalate N.D. N.D. N.D. 0.1 0.005
2 | DBP Dy phihalate N.D. N.D. N.D. 0.1 0.005
3 | DPENP | Zaapony prmalate N.D. N.D. N.D. 0.1 0.005
4 | DHEXP | Qgho pnnalate N.D. N.D. N.D. 0.1 0.005
5 |BBP B e yphinalate N.D. N.D. N.D. 0.1 0.005
6 | DEHP | Jegynexyeniaiate N.D. N.D. N.D. 0.1 0.005
Dicycphexyl
7 | DCHP | Phthalate N.D. N.D. N.D. 0.1 0.005
CASH# 84-61-7
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8 |DINP | ZRopoayenihctate N.D. N.D. N.D. 0.1 0.005

Conclusion PASS PASS PASS - -

Remark(s): (a) RL: Report limit
(b) N.D.: Not detected (result is less than RL)

13. Mechanical and Physical Properties — SOR/2011-17 PASS
Clause Parameter Results
3 Official languages NR
4 Flexible film bags NA
7 Small parts NA
8 Metal edges Pass
9 Wire frames NA
10 Plastic edges Pass
11 Wood Pass
12 Glass NA
13 Fasteners Pass
14 Safety stops or locking devices NA
15 Spring-wound driving mechanisms NA
16 Projectile components NA
17 Enclosures NA
18 Stability Pass
19 Decibel limit NA
28 Dolls, plush toys and soft toys — Fastenings NA
29 Dolls, plush toys and soft toys — Stuffing NA
30 Dolls, plush toys and soft toys — Small parts NA
31 Dolls, plush toys and soft toys — Eyes and noses NA
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35 Plant seeds — Noise NA
36 Plant seeds — stuffing material NA
37 Pull and push toys NA
38 Toys steam engines NA
39 Finger paints NA
40 Rattles NA
41 Elastics NA
42 Yo-yo type balls NA
43 Magnetic toys NA

Remark(s): NA = Not Applicable
NR=Not Required

14. Flammability - SOR/2011-17 PASS
Clause Parameter Results

21 Celluloid or cellulose nitrate Pass

32 Dolls, plush toys and soft toys — Flammability of outer covering NA

33 Dolls, plush toys and soft toys — Flammability of yarn NA

34 Dolls, plush toys and soft toys — Flammability of hair or mane NA

15. Lead Content (Pb) and Mercury Content (Hg)
Canada Product safety reference manual Book 5- Laboratory policies and procedures Part B: Test Methods Section, Method C-03:
2018&Method C-07:2019

Material Limit RL
LRI ; (mglkg) | (mglkg)
1 Lead (Pb) N.D. 90 10
2 Mercury (Hg) N.D. Not Detected 5
Conclusion PASS - -
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Remark(s): (a) mg/kg: milligram per kilogram = part per million = ppm
(b) RL: Report limit
(c) N.D.: Not detected (result is less than RL)

16. Soluble Migrated Elements- SOR/ 2011-17
Canada Product safety reference manual Book 5- Laboratory policies and procedures Part B: Test Methods Section, Method C-03:

2018
Material Limit RL
LT ) (mglkg) | (mglkg)
1 Antimony (Sb) N.D. 1000 5
2 | Arsenic (As) N.D. 1000 2
3 | Barium (Ba) N.D. 1000 5
4 | Cadmium (Cd) N.D. 1000 5
5 Selenium (Se) N.D. 1000 5
Conclusion PASS - -

Remark(s): (a) mg/kg: milligram per kilogram = part per million = ppm
(b) RL: Report limit
(c) N.D.: Not detected (result is less than RL)

17. Phthalates — (DBP, BBP, DEHP, DNOP, DINP, DIDP)
Canada health - Product Safety Reference Manual, Book 5 - Laboratory Policies and Procedures Part B: Test Methods Section.
Method C-34:2018, Solvent extract and determined by GC/MS, solvent extract and determined by GC/MS

Material
Compound 4 Limit (%) RL (%)
1 |DBP | Qpuyphthalate N.D. 0.1 0.005
2 |BBP | Chcdeodsr e N.D. 0.1 0.005
3 | DEHP | Qrafirogamnaete N.D. 0.1 0.005
4 | DNOP | Creeifaao N.D. 0.1 0.005
5 | DINP | CuShoss63120 N.D. 0.1 0.005
6 | DIDP | Cashoareido0 N.D. 0.1 0.005
Conclusion PASS - .
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Remark(s): (a) RL: Report limit
(b) N.D.: Not detected (result is less than RL)

18. Mechanical and Physical Properties - Australian/New Zealand Standard on Safety of Toys
AS/NZS 1SO 8124.1:2019

Section Testing Items Assessment
4 Requirements
4.1 Normal use Pass
4.2 Reasonably foreseeable abuse Pass
4.3 Material Pass
4.4 Small parts Pass
4.5 Shape, size, and strength of certain toys NA
4.6 Edges Pass
4.7 Points Pass
4.8 Projections NA
4.9 Metal wires and rods NA
4.10 Plastic film or plastic bags in packaging and in toys Pass
4.11 Cords and elastics NA
4.12 Folding mechanisms NA
4.13 Holes, clearances and accessibility of mechanisms NA
4.14 Springs NA
4.15 Stability and overload requirements Pass
416 Enclosures NA
417 Simulated protective equipment, such as helmets, hats and goggles. NA
4.18 Projectile toys NA
4.19 Rotors and propellers NA
4.20 Aquatic toys NA
4.21 Braking NA
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Section Testing Items Assessment
4.22 Toy bicycles NA
4.23 Speed limitation of electrically driven ride-on toys NA
4.24 Toys containing a heat source NA
4.25 Liquid-filled toys NA
4.26 Mouth-actuated toys NA
4.27 Toy roller skates, toy inline skates and toy skateboards NA
4.28 Percussion caps NA
4.29 Acoustic requirements NA
4.30 Toy scooters NA
4.31 Magnets and magnetic components NA
B Safety-labeling guidelines and manufacturer’s markings
B.2 Safety-labeling guidelines Pass
B.3 Instructional literature Pass
Manufacturer’s markings Pass
B4 The name, trademark or mark of the manufacturer or the distributor Pass
The address of the manufacturer or the distributor Pass
Remark(s): NA = Not Applicable
19. Flammability Properties - Australian/New Zealand Standard on Safety of Toys
AS/NZS 8124.2:2016
Section Testing Items Assessment
4.1 General requirement Pass
4.2 Toys to be worn on the head NA
4.3 Toy disguise costumes and toys intended to be worn by a child in a play NA
4.4 Toys intended to be entered by a child NA
4.5 Soft-filled toys (animals and dolls, etc.) with a piled or textile surface NA
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Remark(s): NA = Not Applicable

20. Soluble elements Content- Australian/New Zealand Standard on Safety of Toys
AS/NZS 1SO 8124.3:2021,determined by ICP

Compound Material Limit RL
1 2 4 (mg/kg) | (mglkg)
1 | Antimony (Sb) N.D. N.D. N.D. 60 5
2 | Arsenic (As) N.D. N.D. N.D. 25 2
3 | Barium (Ba) N.D. N.D. N.D. 1000 5
4 | Cadmium (Cd) N.D. N.D. N.D. 75 5
5 Chromium (Cr) N.D. N.D. N.D. 60 5
6 | Lead (Pb) N.D. N.D. N.D. 90 5
7 Mercury (Hg) N.D. N.D. N.D. 60 5
8 Selenium (Se) N.D. N.D. N.D. 500 5
Conclusion PASS PASS PASS - -
Remark(s): (a) mg/kg: milligram per kilogram = part per million = ppm
(©) N.D.- Nt detected (esult i less than RL)
21. Phthalates content- As Client’ s Requirement
Refer To CPSC-CH-C1001-09.4, determined by GC-MS
Material S
Compound 1 . . ) L?r'r':t“:o/f) RL (%)
1 | DBP DLt N.D. N.D. N.D. N.D. - 0.005
2 | DEHP DG-etyhexy)) phihalate N.D. N.D. N.D. N.D. - 0.005
3 |BBP S iy pptnalate N.D. N.D. N.D. N.D. - 0.005
4 | DINP D aate N.D. N.D. N.D. N.D. - 0.005
5 | DNOP Dp e oot phinclats N.D. N.D. N.D. N.D. - 0.005
6 | DIDP D e rnalats N.D. N.D. N.D. N.D. - 0.005
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7 | DPP Dlpaniyl phifalate N.D. N.D. N.D. N.D. 0.005

8 | DIBP D lao butyl Frtalate N.D. N.D. N.D. N.D. 0.005
Phthalic acid, bis-n-pentyl

9 Dnpp ester N.D. N.D. N.D. N.D. 0.005
CASH# 131-18-0
1,2-Benzenedicarboxylic
acid, di-C6-8-

10 | DIHP tfrinchedalkyl esters,C7- N.D. N.D. N.D. N.D. 0.005
gl
c‘j\s# 71888-89-6
1 ,2_-Be_nzenedicarboxylic

11 | DHNUP it N.D. N.D. N.D. N.D. 0.005
CASH# 68515-42-4
Dimethoxyethyl phthalat

12 | DMEP C','\"Si 1"1’(7"_%2_’;3" alate N.D. N.D. N.D. N.D. 0.005
Di-isopentyl phthalate

13 | DIPP CASH 605.50-5 N.D. N.D. N.D. N.D. 0.005
N-pentyl-

14 | PIPP isopentylphthalate N.D. N.D. N.D. N.D. 0.005
O-CAS# 776297-69-9
1,2-Benzenedicarboxylic

id, dipentylester,

15 | - gf;nch'gggr{deﬁ;;r N.D. N.D. N.D. N.D. 0.005
CASH 84777-06-0

16 | DHP Oy phinalate N.D. N.D. N.D. N.D. 0.005

17 | DNHP D pey! phihalate N.D. N.D. N.D. N.D. 0.005

Remark(s): (a) RL: Report limit
(b) N.D.: Not detected (result is less than RL)
22. Lead Content (Pb) -16 CFR 1303
CPSC-CH-E1003-09.1(Surface Coating) ,determined by AAS
C— Material Limit RL
1 (mglkg) | (mglkg)
1 Lead (Pb) N.D. 10
Conclusion PASS -

Remark(s): (a) mg/kg: milligram per kilogram
(b) RL: Report limit
(c) N.D.: Not detected (result is less than RL)
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Material List:

Material # Position / Sample Description
1 Transparent coating, board™
2 Brown plywood, board™
3 Silvery/white coating, mirror'
4 Transparent plastic plate, mirror ™
5 Silvery metal, flat screw(small)™®

Remark: (a)*a=the test date was copies from STSGZ2203242003-21,2203243039-21.
(b)*b=the test date was copies from STSGZ2203242003-24,2203243039-24.
(c)*c=the test date was copies from STSGZ2207213023-14.
(d)*d=the test date was copies from STSGZ2207213023-15,2207212002-7.
(e)*e=the test date was copies from STSGZ2204203071-25

Photo(s):

Product Photo
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75 A
Statement

1. AR B TR HME B PR SRR HERE FU L A EY . RS AR ZE e 4, S R FE 3R AE, R AR AR AN Bk
MIFLSEE ST, ARSI S AR AR 5T
The information as listed on the first page of this test report was all provided by the client except the sample from, date received, test
period, test results and test conclusion. The client shall be responsible for the representativeness of sample and authenticity of materials,
for which STS shall bear no responsibilities.

2. ARSI A CASIME AT A S M, R BN 5T BE Tl R K MBSz, RS 2058 < Ak BRIE oA BRI E I BR A Bl s Oy =Tt ok
B RS ER 7 R AT KR, ARSI S AR IBAR G ST
The judgment method of determining the conformity in this test report is according to the measured value without considering the risk
caused by uncertainty, unless otherwise clearly stipulated in special agreement, standard or specification. The client shall assume the
risk caused by the judgment method, and STS shall not bear related responsibilities.

3. R 3 et NS T R RIS 3R, RS = A R, AR R AR S .
The test report is effective only with both signature and specialized stamp. Without written approval of STS, this report can’t be
reproduced in full or in part.

4. A P T PRGN 5 SRASORT IR b B BT, RN 2 B8 B E bR A8 AR IR A5 AN A 2 AT AEIEWIE R, TRl gl . 28R, o
PR BB A R S — URE R R, ARSI & AR IR M 28 5 A 5T AE .
This test data is only responsible for the tested sample. The data and results provided by the report without CMA accreditation are not to
prove to the society, and STS is not responsible for any economic and legal responsibility for the use of the test data, the direct or indirect
losses resulting from the use of the test and all legal consequences.

5. A PR A AN T H ARTE AR RIZN I H AN A 928 5 B BOAE Re Va2 RIS RO E 9 e BHE. B e N B
S H IR
The underlined test item in the report is out of the scope of CMA accreditation. The test result only used for client's requirement, scientific
researching ,teaching or internal quality control.

6. L WA A el U TR A
For other statements, please refer to the footer of the report.
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Conditions of Issuance of Test Reports

TN T A AN B AR A PR 2 B (LA N RTR[A B 3RS & R R Sk AN s M2 A e A B e AR A RIE T MRSk 55,
IR AL TS B RS AN Ak s A J] (LA R T RR[% ).

All samples and goods are accepted by the Guangzhou Depuhua Test Services Co., Ltd. (the "Company") solely for testing and reporting
in accordance with the following terms and conditions. The company provides its services on the basis that such terms and conditions
constitute express agreement between the Company and any person, firm or company requesting its services (the "Clients").

E G0 RV T R (A AT 35 (B R TR [ A5 D), A A B 22 PR A P AR o SRR AR 2 ) I T [R) 538, % P A Bt 23 AN A5 ) AN A5
T AU A T i SR, B P AT DR AR A ] V] AR A AT A T LR BB R B E B ORI L e N R RS . BRARAER
BUNBI] S AR R SR, T3 AR 2225 7 ) e A A R AN A5 P9 2 T A A 28 =5 P 10 i

Any report issued by Company as a result of this application for testing services (the "Report") shall be issued in confidence to the
Clients and the Report will be strictly treated as such by the Company. It may not be reproduced either in its entirety or in part and it may
not be used for advertising or other unauthorized purposes without the written consent of the Company. The Clients to whom the Report
is issued may, however, show or send it. or a certified copy thereof prepared by the Company to its customer, supplier or other persons
directly concerned. The Company will not, without the consent of the Clients, enter into any discussion or correspondence with any third
party concerning the contents of the Report, unless required by the relevant governmental authorities, laws or court order.

FRAEAR SCEUR RIS V28 R B R, 75 W R 28 20 A 005 15 1T [R) 28, A A ) O 5, AR T8 S 45 BV Bt A Sl 1R TIE
The Company shall not be called or be liable to be called to give evidence or testimony on the Report in a court of law without its prior
written consent, unless required by the relevant governmental authorities, laws or court orders.

FBRAEA 2w EATHRE, JF TR & vh B0, 75 AR 5 oo P T30 I AR R it (R A5 S R P it ), A T ek
The Report refers only to the tested sample (Sample information is provided by customer) and does not apply to the bulk, unless the
sampling has been carried out by the Company and is stated as such in the Report.

SRR 2 ) AR A AN 2 A A A ] R B R A (BRI, A SR T A ARSI A2
In the event of the improper use of the report as determined by the Company, the Company reserves the right to withdraw it, and to
adopt any other additional remedies which may be appropriate.

AR TSR AT WA P A PR A, R 5 A BEAE A o A A R EAT 3 I A4
Samples submitted for testing are accepted on the understanding that the Report issued cannot form the basis of, or be the instrument
for, any legal action against the Company.

UAAASE AR 2 ) P AR AT P PR B, AT (A R (5 S T4 5 2 A7 SRR I eIt 72 S BT T 40 2K b 3 A A m AN B T
The Company will not be liable for or accept responsibility for any loss or damage however arising from the use of information contained
in any of its Reports or in any communication whatsoever about its said tests or investigations.

A T BEAEVA G o R PP B e o 3 A o5, 7 b A PR A I R i K 2 P B R A
Clients wishing to use the Report in court proceedings or arbitration shall inform the Company to that effect prior to submitting the sample
for testing.

I 3 SRR AE BN B ORAE 10 450 ANTIVT W UR A R 53 25K 1, RS I s AR 5 1 DRAF S T iR D A2 3. — BT ik ae
FIERAF IR, B A A A E s . AR L R AR 2 R AN 0 SR AT AT Bl A 22 R A B B I B AR 2 W) S S 4 o8 vl A 2 R AR AR ORI
B, AN RIFEAL TR A AR AT 45 5, 5 (HAN PR F ) AME IS 2 . RN R ok sUT MR RS E . IHwsiH. W
B . WEIREBUEME R LAE . SRR BA(EIFERZ). 7 i 5T AR H A S B 16 S 4

Subject to the variable length of retention time for test data and report stored hereinto as otherwise specifically required by individual
accreditation authorities, the Company will only keep the supporting test data and information of the test report for a period of ten years.
The data and information will be disposed of after the aforementioned retention period has elapsed. Under no circumstances shall we
provide any data and information which has been disposed of after retention period. Under no circumstances shall we be liable for
damage of any kind, including (but not limited to) compensatory damages, lost profits, lost data, or any form of special, incidental, indirect,
consequential or punitive damages of any kind, whether based on breach of contract of warranty, tort (including negligence), product
liability or otherwise, even if we are informed in advance of the possibility of such damages.

it 2 R SR @ I B S www.stsgz.com ). AT D BRSBTS, TS AL TR .
Issuance records of the Report are available on the internet at www.stsgz.com. Further enquiry of validity or verification of the Report
should be addressed to the company.



